
Orig. 15/07/20 – bvv 15/07/20 – msh 15/07/20 – hfw 15/07/20 – hfw For information

Rev. Date/Author Date/Verified Date/Aproved Date/Authorized Observation

a 31/05/21 – bvv 31/05/21 – hbo 31/05/21 – hfw 31/05/21 – hfw For information

b 31/07/21 – bvv 31/07/21 – hbo 31/07/21 – hfw 31/07/21 – hfw For information

ENVIRONMENTAL AND
SOCIAL IMPACT
ASSESSMENT (ESIA)

Pulp Mill, River Port, Transmission Line and Electrical Substation in Concepción – Paraguay

VOLUME IV - COMPLEMENTARY ENVIRONMENTAL STUDIES

Content 14 COMPLEMENTARY ENVIRONMENTAL STUDIES

Annexes I Atmospheric Dispersion Study
II Water Dispersion Study
III Preliminary Risk Analysis Study
IV Sound Pressure Level Modeling
V Self Depuration Study
[...]
The process chosen to bleach the pulp was the ECF (Elemental Chlorine Free), which 

does not use elemental chlorine in its process stages, avoiding significant emissions of 

organochlorines to the effluent. 

The pulp mill will also be a source of clean energy, by using forest biomass and wood 

liquor, which are renewable natural resources. For information, it will be co-generated 

220 MW in case of bleached pulp, and considering the plant will consume about 120 

MW and there will be a surplus of 100 MW for sale; or in case of dissolving pulp process 

is chosen, it will be co-generated 240 MW and the mill will consume about 110 MW of 

electrical energy, with a surplus of 130 MW for sale. 

The operational regime will be 24 hours a day, 7 days a week and 12 months a year. 

The effective production period will be approximately 354 days, considering the general 

annual maintenance stop for equipment. 

The total labor force, considering own employees and third parties, necessary for the 

operation of the PARACEL pulp mill will be approximately 1,200 people. 

This mill will use the best available techniques (BAT), as well as the best practices of 

environmental management (BPEM), in order to reduce, control and monitor air 

emissions, liquid effluents and solid waste generated. 

It should be noted that PARACEL pulp mill, despite being designed to produce 

1,500,000 t/year, it will be set to produce up to 1,800,000 t/year of bleached pulp as a 

result of greater overall plant efficiency, as well as higher equipment performance 

without the need to increase its constructed area or include new additional equipment. 

In addition, no modifications will be required to the main environmental control 

equipment, nor will there be any loss in performance, which can guarantee the same 

liquid effluent and atmospheric emissions considered in this Environmental Impact 

Assessment. Therefore, it can be said that in the event of an increase in pulp production 

to 1,800,000 t/year, there will be no changes in the environmental impacts identified 

and evaluated in this EIAp. 

2.2 Description of the Effluents Treatment Plant (ETP) 

2.2.1 Generation sources y Characteristics of the Effluent Before Treatment 

Basically, the sources of liquid effluent generation that will correspond to the activities 

of the pulp process and other support activities are the following: 

‒ Effluents from the wood preparation area; 

confidential

confidential



   
109001759-003-0000-E-1501 

 
7 

 
 

 

 

‒ Effluents from the cooking and brown pulp depuration area; 

‒ Alkaline and acid filtrates from bleaching plant; 

‒ Drying machine effluents; 

‒ Effluents from evaporation and recovery; 

‒ Effluents from the causticizing and lime kiln area; 

‒ Contaminated condensate; 

‒ Sanitary effluents; 

‒ Contaminated rainwater; and 

‒ Miscellaneous (spills, leaks, cleaning of various areas, etc.). 

 

The quantitative and qualitative characteristics expected from these effluents before 

treatment, which are the basis for sizing the liquid effluent treatment station, are shown 

in the table below. 

Table 1 – Characteristics of the effluent before treatment 

Parameters Unit Value 

Flow m³/h 5,700 

pH - 3.0 - 10.0 

Temperature oC 60 - 70 

DBO 
kg/d 84,000 

mg/L 600 

COD 
kg/d 193,000 

mg/L 1,400 

TSS 
kg/d 47,000 

mg/L 350 

Colour 
kg/d 96,000 

mg/L 750 

AOX 
kg/d 1,400 

mg/L 10 

Ntotal 
kg/d 2,000 

mg/L 15 

Nammoniacal 
kg/d 700 

mg/L 5 

confidential

confidential



   
109001759-003-0000-E-1501 

 
8 

 
 

 

 

Parameters Unit Value 

Ptotal 
kg/d 700 

mg/L 5 

Source: Pöyry Tecnologia (2020). 

2.2.2 Effluent Treatment Plant (ETP) 

The pulp mill industrial liquid effluent will be measured for flow, temperature, pH and 

conductivity and, depending on the results, diverted to emergency lagoon. The other 

part of the treatment system description is below. 

Specific effluent 

Effluent from the chlorine dioxide plant, ash leaching and boiler make-up water plant 

will also be segregated from the main lines, as they have no organic load, requiring only 

pH control before release. The specific neutralized effluent will be added to the other 

treated effluent in the treated effluent tank for disposal in the Paraguay River. 

Sanitary effluent 

Sanitary effluent generated at the mill will be collected from the sanitary effluent 

network and sent to the ETP directly for biological treatment. 

Summary of the Effluent Treatment System 

PARACEL's effluent treatment system will basically consist of three stages: solids 

removal, organic load removal and final polishing. The main units of this system are 

listed and described below. 

The main stages of the effluent treatment process are: 

− Screening; 

− Primary clarifier; 

− Emergency lagoon; 

− Neutralization; 

− Cooling; 

− Activated sludge - aeration tank; 

− Secondary clarifier; 

− Tertiary treatment; 

− Emissary. 

 

Screening 

Effluent will be directed by gravity to a screening system to remove coarse materials. 

This system will have 2 sets composed of a mechanized screen and a manual screen, 

which will be used when the mechanized screen was subjected to maintenance. 

confidential

confidential



   
109001759-003-0000-E-1501 

 
9 

 
 

 

 

Primary clarifier 

After passing through a grid system and flow measurement, the effluent will be sent to 

two primary clarifiers with a diameter of 68 m to reduce the amount of suspended solids. 

These clarifiers will be equipped with a scraper to remove sedimentary solids and 

surface foam. The settled solids and the slag will be removed by pumps that will be sent 

to the primary sludge dewatering system. The clarified effluent will be sent to the 

neutralization system. 

Primary sludge dewatering system 

The primary sludge dewatering system will have a total capacity of 42 tDS/day. Each 

assembly will consist of a mechanical drum type or gravity type table thickener and a 

screw type dewatering press. The expected final consistency of the dewatered sludge is 

between 35 - 45%. 

Emergency lagoon 

In addition to the systems for preventing and collecting leaks and spills in each 

department of the mill, there will be a set of emergency lagoon at the effluent treatment 

plant. The purpose of these lagoons will be to receive all effluent with characteristics 

that are out of specification. Once discharged into the emergency lagoon, these effluents 

will be sent at the inlet to the neutralization tank so that no disturbance to the biological 

treatment is created. 

Its operation will be controlled by on-line monitoring of pH, temperature and 

conductivity. When levels over the acceptable range occur, the valves will be closed 

and the effluent diverted to the emergency lagoon. 

The total volume will be approximately 70,000 m³ to receive the process effluents 

considered contaminated. 

The lagoons will be constructed with a properly sealed bottom and sloped towards the 

drainage pumps. 

Contaminated rain water 

Rain water with the possibility of contamination will be sent to the contaminated rain 

water retention lagoon to avoid hydraulic overloading in the treatment plant due to high 

rainfall. Once discharged to the retention lagoon, the rain water will be treated and 

slowly diverted to the effluent treatment plant. 

Effluent neutralization 

The effluent clarified in the primary clarifiers will be sent to a neutralization tank. The 

purpose of this step will be to neutralize the effluent by adding caustic soda or sulfuric 

acid to maintain a pH between 6 and 8, making it suitable for biological treatment. 

The neutralization tank will have a capacity of approximately 2,900 m3 and will be 

equipped with mechanical agitators. 

Effluent cooling 

Because the neutralized effluent has a temperature considered high for biological 

treatment, the effluent must be cooled to a temperature that does not affect the 

performance of the biological treatment. 

confidential

confidential



   
109001759-003-0000-E-1501 

 
10 

 
 

 

 

The effluent will be cooled through a cooling tower composed of six cells, which is 

sized for an inlet temperature of approximately 70°C and an outlet temperature of 

approximately 35°C. 

Activated sludge 

The biological treatment system adopted at PARACEL will be the activated sludge 

aerobic type. The activated sludge process is a proven technology and is commonly 

used in the pulp and paper industries worldwide. 

The biological process requires sufficient concentrations of nitrogen and phosphorus in 

the effluent for optimum performance. The amounts required will be related to the 

amount of biodegradable organic matter, i.e. BOD (Biochemical Oxygen Demand) 

present in the untreated effluent. 

Urea and phosphoric acid are considered sources of nitrogen and phosphorus and will 

be added, if necessary, before the effluent enters the selector tank. The amount required 

will depend on the amount present in the effluent (only the minimum amounts necessary 

should be added, to minimize discharges). 

After dosing nutrients, the effluent will be sent to the selector tank, which will have a 

high oxygenation capacity and is intended to eliminate filamentous organisms. From 

this tank, the effluents will go to the aeration tank, where they will be submitted to the 

degradation of the organic matter present in a soluble and colloidal form through the 

activity of aerobic microorganisms. The injection of air into the system will be carried 

out through fine bubble diffusers that will be installed in the bottom of the aeration tank. 

These diffusers will supply the necessary oxygen for the development of bacteria and 

will promote the mixing of the liquid mass contained in the aeration tank, keeping the 

mixture in suspension. 

The aeration tank (including the selector) will have a total volume of approximately 

160,000 m3 and the diffusers will be fed by blowers with a total capacity of 

approximately 130,000 Nm3/h, one of which will be reserved for maintenance. 

In the activated sludge process, the biological mass (sludge) to be physically separated 

from the liquid mass (clarified effluent) will be formed by three two clarifiers, each one 

with a diameter of 82 m. 

The secondary (biological) sludge will be constantly removed from the bottom of the 

clarifiers by scrapers and directed by gravity to a sludge pit, from where it will be 

pumped to the selector tank, with its recirculation. The excess biological sludge will be 

sent to the secondary sludge dewatering system. 

Secondary sludge dewatering system 

The secondary sludge dewatering system will have an estimated total capacity of 30 

tDS/day and will consist of mechanical type thickeners and centrifuges. The expected 

final consistency of the dewatered sludge is between 15 and 20%. 

Tertiary treatment 

After the biological treatment, the effluent will undergo a tertiary treatment to remove 

phosphorus, color and COD. 

The tertiary treatment will be through a physical-chemical process with the application 

of aluminum sulfate and polymer in coagulation and flocculation tanks and then directed 

confidential

confidential



109001759-003-0000-E-1501

11

to the dissolved air flotation (DAF). The flotation system has the advantage of obtaining
an approximately thickened sludge, which reaches a consistency of 2.0 to 3.0%. The
tertiary sludge is supported by a dedicated dewatering system.
As an alternative to the physicochemical flotation system, tertiary treatment can be
carried out by injecting ozone into the effluent. The ozone will be produced on site,
through electric discharge in oxygen. In this alternative, the effluent will pass through
a sealed contact tank, which will be hermetically sealed, where the ozone will be
introduced through fine diffusers. The off gas can be reused and injected into the
biological treatment aeration tank. After passing through the contact chamber, the
effluent will be sent to the biological filters to retain the suspended solids.
The treated effluent will be discharged through emissaries and diffusers into the
Paraguay River. It should be noted that the point of discharge will be located above the
point of raw water intake for PARACEL pulp mill .

Tertiary sludge dewatering system
The tertiary sludge from flotation, where a consistency of 2.0 to 3.0% is expected, will
be sent to a homogenization tank equipped with a mechanical agitator. This tank will
also receive the sludge from the decanters of the Water Treatment Plant (WTP). From
the homogenization tank, the mixed sludge (tertiary + WTP) will be pumped to
centrifuges, where it will reach a final consistency of about 15%. It is planned to add
polymer to the centrifuge inlets to increase dewatering efficiency.

2.2.3 Characteristics of Treated Effluents
The characteristics expected for treated industrial effluents are the following:

Table 2 – Expected emissions from treated effluents

Parameters Unit Value IFC
Guidelines*

Flow
m3/h 5,700 -

m3/t 32.3 50 m3/Adt

pH - 6.0 - 8.0 6.0 – 9.0

Temperature ºC ≤ 40 -

BOD

mg/L 25 -

kg/day 3,200 -

kg/t 0.76 1

COD

mg/L 150 -

kg/day 20,500 -

kg/t 4.8 20

Suspended solids
mg/L 40

kg/day 5,500

confidential

confidential



109001759-003-0000-E-1501

12

Parameters Unit Value IFC
Guidelines*

kg/t 1.3 1.5

Colour
kg/day 34,200 -

mg/L 250 -

AOX

mg/L 3 -

kg/day 400 -

kg/t 0.25 0.09

Ntotal

mg/L 7 -

kg/day 960 -

kg/t 0.2 0.2

Nammoniacal
kg/day 300 -

mg/L 2 -

Ptotal

mg/L 1 -

kg/day 150 -

kg/t 0.03 0.03
Source: Pöyry Tecnologia (2020).

*Effluent Guidelines for pulp and paper facilities – bleached kraft pulp, integrated

2.3 Effluent Final Disposal
The treated effluent will be discharged into the Paraguay River through an underwater
emissary, perpendicular to the left bank of the Paraguay River. The point of discharge
of the treated effluent is located at the geographical coordinates UTM 448651 m
E;7427135 m S (WGS 84), as shown in the following figure.

Figure 1 – Location of effluent discharge. Source: Google Earth (2020).

confidential

confidential



   
109001759-003-0000-E-1501 

 
13 

 
 

 

 

2.4 Paraguay River 

Paraguay has a very important and extensive hydrographic network throughout its 

territory, in fact the Paraguay River separates and limits two natural regions with very 

different natural and socio-economic characteristics (MADES, 2020).  

The Paraguay River Basin has an area of 1,095,000 km², which covers about 35% of 

the entire area of the Plata Basin, which is 3,100,000 km². One third of the Paraguay 

River Basin corresponds to Brazil (370,000 km²), another third to Paraguay (355,000 

km²) and the rest is shared between Argentina (165,000 km²) and Bolivia (205,000 km²) 

(CIC, 2020). 

The Paraguay River rises in the Chapada de Parecís (Brazil) and, after 2,550 km, flows 

into the Paraná River, at the level of the city of Resistencia (Argentina) (CIC, 2020). 

The city of Asunción, the capital of Paraguay, is located along the main course of the 

river (CIC, 2017). 

The Paraguay River and all surface water resources in Paraguay are classified as a Class 

2 river, according to SEAM Resolution 255/2006. 

Its left bank tributaries are the Aquidaban, Jejui, Aguaray and Tebicuary rivers and its 

right bank tributaries are the Pilcomayo and Bermejo rivers (CIC, 2017). 

 

 

Figure 2 – Vision of the Paraguay River. Source: Pöyry Tecnologia (2019). 

 

The alluvial nature of the land on the banks, the enormous volume of solid material 

carried by the River Bermejo and the backwaters produced by the waters of the River 

Paraná, which cause irregularity in its river regime and transformations in its interannual 

variation, are its main characteristics (CIC, 2020). 

confidential

confidential



   
109001759-003-0000-E-1501 

 
14 

 
 

 

 

2.4.1 Flow rates and Depths  

The average (Qaverage) and minimum (Q7,10) flows of the Paraguay River were calculated 
[...]
growth of salt cake crystals, promote efficient gas-liquid separation and sufficient
volume for easy control of the concentration of the reagents. It should be noted that the
design of the components of this circuit aims to eliminate internal cleaning of the reactor.
The rate of evaporation of the water will be equal to the rate of water entering with the
supply of chemicals and utilities to the generator. The partial pressure of the chlorine
dioxide will be maintained at a safe level by partial vacuum and dilution with water
vapor. Normally, the vacuum in the ClO2 reaction is produced by a steam ejector.
The effluent water from the gas depurator will be transferred to the main absorption
tower and consequently all the ClO2 in the vent gases will be recovered and added to the
chlorine dioxide solution.
The resulting chlorine dioxide gas from the generator will be cooled and absorbed in a
tower, using cool water. The resulting product will be a strong, chlorine-free ClO2

solution.
As the ClO2 generator gas will not have any diluent gas like air or chlorine, the
absorption efficiency will be high to reach concentrations above 10 g/l ClO2.

confidential

confidential



109001759-003-0000-E-1501

 21

The chlorine dioxide solution will be pumped into the storage tanks for use in the
bleaching process.
Sodium sesquisulphate (Na3H(SO4)2) crystals formed in the generator will be pumped
for filtration to remove solids. The filter shall be equipped with a hot washing system.
The sodium sesquisulphate will be discharged into a dissolution system where it will be
neutralized and pumped to the plant.

Oxygen Production Plant
Oxygen production will be carried out through a plant dedicated to execute lignin
extraction (delignification), bleaching and white liquor oxidation.
Oxygen generation can be performed by purifying the atmospheric air through the
Vacuum Swing Adsorber (VSA) process, through molecular filters.
At the beginning of the process, the atmospheric air will pass through a filtration system,
where solid particles will be removed.
The air will then be sucked in and subjected to a vacuum regime, sufficient to allow the
air to flow into the purification system.
The air purification system consists mainly of adsorbent vessels, which operate in
cycles. By passing through a molecular sieve bed, the moisture, CO2 and nitrogen from
the air will be removed from the main stream.
The purified air, rich in oxygen, will leave the purification system and then go to the
oxygen compressor, which will compress it to the conditions necessary for its use. The
waste gas will be discharged to the atmosphere through the silencer.

Product transport system
The transport of the main chemical products in liquid form will be done in bulk, using
tank trucks.
It is worth mentioning that transport companies must have specific training for drivers
and operators in traffic management, education and safety, in order to reduce the risks
of accidents.

Chemical Plant Operational Control and Safety System

Safety and control equipment and protection structures
The chemical plant must have the following equipment and structures for storage,
containment, control and safety:

- Chemical product unloading platforms, provided with containment systems
through low walls;

- Storage of liquid products in metal tanks, made of carbon steel, stainless steel or
fiberglass (the material will depend on the type of chemical to be stored);

- Concrete containment dikes for chemical storage tanks;

- Containment channels in the production areas and in the chemical products
storage;

confidential

confidential



109001759-003-0000-E-1501

 22

- Remotely operated process monitoring instruments (level, pressure,
temperature, among others) to minimize the need for operators in the production
or chemical storage area. Remote operation can be performed by dedicated
remote control systems;

- With respect to chlorine dioxide, the following measures are foreseen:

§ Chlorine dioxide leak detection system;

§ Constant ventilation system for the tanks (with backup source);
§ Fixed foam system around the containment tank to prevent gas emission in

case of leakage.

- Atmospheric Discharge Protection Systems provided with grounding networks
or lightning arresters;

- One of the points of attention regarding chemical products from PARACEL's
pulp mills is the transfer system from the Chemical Plant to the using points, that
will be done by pipe rack, which avoids manipulation by operators and
minimizes the risk of accidents.

Chemical Plant Fire Control System
The chemical plant's internal network of hydrants will be distributed in the form of a
ring that will be fed by the main network of hydrants.
The hydraulic and lubrication units, depending on the volume, can be protected by an
automatic sprinkler system controlled by an activation valve and independent alarm. In
addition, each hydraulic and lubrication unit will be installed within a containment dyke
with a volume sufficient to maintain the full volume of oil in the unit.
Portable fire extinguishers will be installed where necessary in accordance with Fire
Department requirements.
Fire Department regulations also require the installation of signs in the area reserved for
fire extinguishers.
The methanol storage tank must have a protection system in accordance with FM Global
standards. Flood protection systems will be installed for this tank and for all metal
structures that may collapse in the event of a fire in the tank or other methanol handling
equipment.
The sodium chlorate storage building will be protected by an automatic system with
sprinklers controlled by an independently acting system and an alarm valve.

Chemical Plant Environmental Management System
In general, the environmental management system proposed for PARACEL's Chemical
Plant will have as its main guidelines the elements described below. It is worth
mentioning that this system is commonly used in pulp mills around the world.

- The equipment will be designed to operate with the necessary efficiency to
minimize the environmental impacts of the activities in the area;

confidential

confidential



109001759-003-0000-E-1501

 23

- Installation of instrumentation to monitor and control the process;

- Implementation of an operational process control system through inspections
with determined frequency, including the collection of samples and respective
laboratory analysis;

- Characterization of process variables that are critical to the environment, to
employee safety and to process safety;

- Maintenance management: characterization and registration of critical process
equipment and instruments that require preventive/predictive maintenance,
through maintenance programming of specific maintenance control software;

- Operation, maintenance and management teams with adequate training and
technical skills to meet the requirements of the area;

- Structured system to identify and manage the environmental aspects and impacts
and the hazards and risks of the unit, with the aim of implementing preventive
actions to reduce risks and protect people and the environment;

- Implementation of an Emergency Action Plan structured to minimize the
impacts of accidents, in case of emergencies;

- Structured system to analyze non-conformities and/or accidents and implement
corrective actions to avoid recurrence.

2.4.1.6 Utilities

2.4.1.6.1 Industrial Water Intake and Supply
The construction of a Water Treatment Plant (WTP) is planned to serve the consumption
of the PARACEL pulp mill.
The water will be intake from the Paraguay River, through a surface intake system
consisting of a channel and a grid.

Figure 12 – Example of surface water collection.

confidential

confidential



109001759-003-0000-E-1501

 24

It is important to note that the collection will be "wire operation" type, it means, no dam
system will be built.
Four pumping systems of 2,350 m³/h each will be installed, with a total intake flow of
7,000 m³/h to supply the PARACEL pulp mill.

A 1,100 mm diameter raw water pipe will be installed.
The raw water, which arrives at the Water Treatment Plant, will be treated with
aluminum sulfate, sodium hydroxide and sodium hypochlorite, the latter being used to
promote the elimination of iron, in addition to oxidizing the organic matter present.
After the coagulation process, polyelectrolyte will be added to promote flocculation.
Then, by gravity, the flocculated water will go to the solids removal unit, through a
dissolved air flotation system or similar. The formed sludge will be periodically and
automatically discharged into the central discharge channel. The collected sludge will
be compacted and dewatered and then sent for final disposal.
By gravity, the clarified water will be conducted through channels to the gravity filters.
After filtration, the treated water will be stored in the treated water tank that will supply
the PARACEL pulp mill's various consumption points, including water for fire control
and potable water. The total production capacity of treated water will be 6,700 m³/h.

2.4.1.6.2 Boiler Feedwater Plant
The water to replace the non-returned live steam condensate losses from the process
will be treated by demineralization, reverse osmosis type, with final polishing through
mixed beds.
The replacement water will be pre-purified by filtration through sand filters, activated
carbon filters and mechanical cartridge filters before passing through the permeate. The
permeate waste will be used to replace the water sealing system.
The deaerator, storage tank and feed water pumps, as well as the steam condensate
collection tank, will be installed in the recovery boiler building and serve both the
recovery boiler and the power boiler.
The steam condensate collected from the departments will be pumped through
mechanical filters into the boiler feedwater tank.
The feed water pumps will be driven by an electric motor with a hydraulic variable
speed drive. The backup pump will be powered by a steam turbine.

2.4.1.6.3 Cooling towers
The cooling water system shall be in a closed circuit, and counterflow towers with an
air extractor at the top are considered to serve the following pulp mill processes:

- Cooling tower for turbogenerator + utilities: turbogenerator condensers, biomass
and recovery boilers, air conditioning system chillers, turbogenerators, causticizing
and lime kiln, fiber line, chemical plant, cooking, drying, wood handling and
compressed air system.

- Evaporation cooling tower: evaporation plant

confidential

confidential



109001759-003-0000-E-1501

25

Figure 13 – Cooling towers

2.4.1.6.4 Biomass boiler
The function of the biomass boiler will be to supplement the steam generated in the
recovery boiler for energy generation, by using waste from the preparation of wood for
cooking.
Waste from wood handling and brown pulp disposal will be mixed and stored in a
covered biomass pile where it will be sent to the boiler silos.
The steam produced by the biomass boiler will be mixed with the steam from the
recovery boiler and sent to the turbogenerators.

An electrostatic precipitator will be installed to control air emissions.
The biomass boiler can burn methanol as an auxiliary fuel, thus being a backup burning
system for lime kilns.
Bottom ash from the boiler and the precipitator will be collected in dedicated silos for
subsequent disposal.
The fuel oil will be used as a starting fuel, stabilizing the production process and
eventually to oxidize non-condensable gases when they are diverted to the biomass
boiler.

2.4.1.6.5 Electricity Cogeneration (Turbogenerators)
The cogeneration system begins with the production of high-pressure steam by the
recovery boiler and the biomass boiler.
The high-pressure steam will undergo expansion in the turbine blades and will be
extracted at different pressure levels for use in the pulp manufacturing process.
Turbogenerators will have the purpose of transforming the thermal energy of the high-
pressure steam into mechanical energy to activate the electrical energy generators.
The supply of steam to the turbogenerators will cover the operation, plus the
contingency. The contingency is considered to absorb any variation in steam production

confidential

confidential



109001759-003-0000-E-1501

 26

in the recovery boiler due to variations in the solids contained in the liquor or even
considering calorific value.
It is planned to install 2 turbogenerators for total generation of up to 220 MW in case of
producing pulp for paper. In the first scenario, pulp production will consume about 120
MW, with a surplus of 100 MW to be exported to the grid. For the dissolving pulp
option, the generation will be 240 MW, the PARACEL mill will consume about 110
MW of electrical energy, with a surplus of 130 MW to be exported to the grid.

System control and monitoring measures (including protection of steam
overpressure)
Variations in steam consumption can still occur during normal pulp mill operation, with
pressure control through turbines and control valves. The control and interlocking of
the turbines will be carried out by means of a dedicated system, complemented by
controls for the admission and extraction of steam from the turbines: pressure reduction
and conditioning valves, exhaust valves and, in the latter case, safety and relief valves.

Operation monitoring covers the following components:

- indicating instruments;

- data logging instruments;

- position indicators;

- audible and visual alarm system.

The values presented by the instruments must be compared with the design values and
the measuring instruments must be checked and calibrated at regular intervals.
In case of occurrence and detection of any abnormality, the maintenance team shall be
informed so that corrective action can be taken.

Fire prevention and control system
Recovery boiler and biomass boiler
The boiler area will have dedicated fire prevention and control systems, which are
described below.
The internal network of hydrants in the recovery boiler and biomass boiler will be
distributed in the form of a ring that will be fed by the main network of fire extinguisher.
The fire extinguisher will be installed at high levels in the recovery boiler building and
the biomass boiler, considering a minimum action flow with adequate pressure.
Depending on the volume, the hydraulic and lubrication units can be protected by an
automatic sprinkler system controlled by a separate system of activation valve and
alarm. In addition, each hydraulic and lubrication unit will be installed within a
containment dyke of sufficient volume to maintain the full volume of oil in the unit.
Portable fire extinguishers will be installed where needed in accordance with Fire
Department regulations.
Fire Department regulations also require the installation of signs in the area reserved for
fire extinguishers.

Turbogenerators

confidential

confidential



109001759-003-0000-E-1501

 27

The internal network of fire extinguisher in the Turbogenerators area will be distributed
in the form of a ring that will be served by the main fire extinguisher network. The
hydraulic and lubrication units, depending on the volume, can be protected by an
automatic sprinkler system controlled by an independent activation valve and alarm. In
addition, each hydraulic and lubrication unit will be installed within a containment dyke
with a volume sufficient to maintain the full volume of oil in the unit.

Sprinklers will be installed:
In the region where the turbogenerator springs are located;

In all areas where oil can flow or accumulate.
Portable fire extinguishers shall be installed in the necessary locations in accordance
with the requirements of the Fire Department.
Fire Department regulations also require the installation of signs in the area reserved for
fire extinguishers.
Possible fuel oil leakage points, such as flanges, threaded connections, etc., depending
on the pressure, may be protected to prevent fires in the form of spray.
[...]
109001759-003-0000-E-1501

 31

- Dam with retaining walls around tanks and equipment where there are black or white
liquors and chemicals. In the event of an accidental leak or spill, the material will be
collected and returned directly to the process;

- Tank systems and equipment that will allow excess liquor to be properly conducted
when emptying is required for maintenance. Process liquor will be taken to a spill
tank and returned directly to the process instead of being discharged to the effluent
network;

- In areas with potential for spills, there will be interconnection of the floor channels
with the pumping wells, from which the liquids will be returned to the process;

- Emergency lagoon in Effluent Treatment Plant, where the effluents can also be
directed in the event of spills that have not been contained with the means previously
provided;

- Appropriate instrumentation for on-line effluent monitoring, and a good monitoring
system to help operators detect accidental discharges and take appropriate corrective
action; and

- Training of operators, process managers and information systems, where
environmental problems and accidental discharges require continuous attention.

Digester and brown pulp line
Accidental discharges from this area may have black liquor and fibers and must be
recovered.
A spill tank will be installed. The preferred point of return from this tank will be the
dilution at the bottom of the discharge tank.
Whenever possible, overflows and drains from process equipment should be connected
directly to the spill tank or, alternatively, to the feed tank before the equipment.
Any additional spills will be collected in floor channels and taken to a well, from where
they will be pumped into the spill tank.

Bleaching
Overflows and spills in this area may contain fibers, filtrates and chemicals such as
caustic soda, chlorine dioxide and sulfuric acid. Accidental fiber losses will be sent to
the effluent treatment plant and separated in the primary treatment. The chemicals will
be neutralized before being sent to the effluent treatment plant.

Drying Machine
Overflows and spills from this area contain fibers, but not a significant amount of
dissolved elements. If not collected in the area, the fiber losses will be sent to the
effluent treatment plant and separated in the primary treatment.

Evaporation
Accidental discharges from this area have a high black liquor content and must be
recovered. The basic treatment is similar to that of the cooking area and the brown pulp
line.

confidential

confidential



109001759-003-0000-E-1501

 32

Spills from this area will be directed to the liquor spill tank, from where they will be
sent to the liquor tank, with the proportional feeding. The liquor from the evaporation
wash water will also be channeled to this tank, as well as any excess of contaminated
condensate, in case of problems with condensate polishing.
The steam condensates from the second to last effect of the evaporator will be
segregated and the condensate from the clean section of these effects will be recycled
to some of the effects at the front end for internal extraction to produce condensate "A"
to be used in the fiber line and in the causticizing area. Condensate "A" is a cleaner
condensate, which allows it to be reused in the process.
The floor channels will be connected to a collection pit, from which the spills will be
returned to the liquor spill tank. The tank will be installed inside a containment tank.

Recovery boiler
Accidental discharges or spills from this area have a high black liquor content and must
be recovered. The basic treatment is similar to the cooking area and the brown pulp line.
Spills from the upper floors will be collected and sent to an unloading tank, and will go
to the collection pit, which will also receive spills on the ground floor. These spills will
be pumped into an overflow tank at the evaporation plant, where they will be recovered.
Causticizing
In this area, spills will be collected and sent to two collection wells, which have an
agitation system, conductivity measurement and pumps. If the spill is within a certain
conductivity range, it will be sent to the clarifier for recovery.
A lime mud recovery system is foreseen in case of unscheduled lime kiln stops. The
temporary storage of the lime mud will be carried out in a paved place with walls,
avoiding its loss.

Other areas
The chemical preparation area will be surrounded by retaining walls. In addition, the
chemical tanks will also be contained by dikes. If there is a spill in the area, they will
be sent to mixing tanks to adjust the pH and then sent to the effluent treatment plant.
Fuel oil storage will also be contained by retaining walls with a well. In the event of a
spill, a pump will be installed to send the fuel to a tanker truck. Fuel oil heaters in
process areas should have their own containment walls.
All process areas will have a spill system, gate system, and effluent conductivity. After
a certain conductivity, the effluent is recovered in the process.

2.5.1.3 Effluent Treatment Plant (ETP)

The pulp mill industrial liquid effluent will be measured for flow, temperature, pH and
conductivity and, depending on the results, diverted to emergency lagoon. The other
part of the treatment system description is below.

Specific effluent
Effluent from the chlorine dioxide plant, ash leaching, and boiler make-up water plant
will also be segregated from the main lines, as they have no organic load, requiring only

confidential

confidential



109001759-003-0000-E-1501

 33

pH control before release. The specific neutralized effluent will be added to the other
treated effluent in the treated effluent tank for disposal in the Paraguay River.

Sanitary effluent
Sanitary effluent generated at the mill will be collected from the sanitary effluent
network and sent to the ETP directly for biological treatment.

Summary of the Effluent Treatment System
PARACEL's effluent treatment system will basically consist of three stages: solids
removal, organic load removal and final polishing. The main units of this system are
listed and described below.
The main stages of the effluent treatment process are:

- Screening;

- Primary clarifier;

- Emergency lagoon;

- Neutralization;

- Cooling;

- Activated sludge - aeration tank;

- Secondary clarifier;

- Tertiary treatment;

- Emissary.

Screening
Effluent will be directed by gravity to a screening system to remove coarse materials.
This system will have 2 sets composed of a mechanized screen and a manual screen,
which will be used when the mechanized screen was subjected to maintenance.
Primary clarifier
After passing through a grid system and flow measurement, the effluent will be sent to
two primary clarifiers with a diameter of 68 m to reduce the amount of suspended solids.
These clarifiers will be equipped with a scraper to remove sedimentary solids and
surface foam. The settled solids and the slag will be removed by pumps that will be sent
to the primary sludge dewatering system. The clarified effluent will be sent to the
neutralization system.

Primary sludge dewatering system
The primary sludge dewatering system will have a total capacity of 42 tDS/day. Each
assembly will consist of a mechanical drum type or gravity type table thickener and a
screw type dewatering press. The expected final consistency of the dewatered sludge is
between 35 - 45%.

Emergency lagoon

confidential

confidential



109001759-003-0000-E-1501

 34

In addition to the systems for preventing and collecting leaks and spills in each
department of the mill, there will be a set of emergency lagoon at the effluent treatment
plant. The purpose of these lagoons will be to receive all effluent with characteristics
that are out of specification. Once discharged into the emergency lagoon, these effluents
will be sent at the inlet to the neutralization tank so that no disturbance to the biological
treatment is created.
Its operation will be controlled by on-line monitoring of pH, temperature and
conductivity. When levels over the acceptable range occur, the valves will be closed,
and the effluent diverted to the emergency lagoon.
The total volume will be approximately 70,000 m³ to receive the process effluents
considered contaminated.
The lagoons will be constructed with a properly sealed bottom and sloped towards the
drainage pumps.
Contaminated rain water
Rain water with the possibility of contamination will be sent to the contaminated rain
water retention lagoon to avoid hydraulic overloading in the treatment plant due to high
rainfall. Once discharged to the retention lagoon, the rain water will be treated and
slowly diverted to the effluent treatment plant.

Effluent neutralization
The effluent clarified in the primary clarifiers will be sent to a neutralization tank. The
purpose of this step will be to neutralize the effluent by adding caustic soda or sulfuric
acid to maintain a pH between 6 and 8, making it suitable for biological treatment.
The neutralization tank will have a capacity of approximately 2,900 m3 and will be
equipped with mechanical agitators.

Effluent cooling
Because the neutralized effluent has a temperature considered high for biological
treatment, the effluent must be cooled to a temperature that does not affect the
performance of the biological treatment.
The effluent will be cooled through a cooling tower composed of six cells, which is
sized for an inlet temperature of approximately 70°C and an outlet temperature of
approximately 35°C.
Activated sludge
The biological treatment system adopted at PARACEL will be the activated sludge
aerobic type. The activated sludge process is a proven technology and is commonly
used in the pulp and paper industries worldwide.
The biological process requires sufficient concentrations of nitrogen and phosphorus in
the effluent for optimum performance. The amounts required will be related to the
amount of biodegradable organic matter, i.e. BOD (Biochemical Oxygen Demand)
present in the untreated effluent.
Urea and phosphoric acid are considered sources of nitrogen and phosphorus and will
be added, if necessary, before the effluent enters the selector tank. The amount required
will depend on the amount present in the effluent (only the minimum amounts necessary
should be added, to minimize discharges).

confidential

confidential



109001759-003-0000-E-1501

 35

After dosing nutrients, the effluent will be sent to the selector tank, which will have a
high oxygenation capacity and is intended to eliminate filamentous organisms. From
this tank, the effluents will go to the aeration tank, where they will be submitted to the
degradation of the organic matter present in a soluble and colloidal form through the
activity of aerobic microorganisms. The injection of air into the system will be carried
out through fine bubble diffusers that will be installed in the bottom of the aeration tank.
These diffusers will supply the necessary oxygen for the development of bacteria and
will promote the mixing of the liquid mass contained in the aeration tank, keeping the
mixture in suspension.
The aeration tank (including the selector) will have a total volume of approximately
160,000 m3 and the diffusers will be fed by blowers with a total capacity of
approximately 130,000 Nm3/h, one of which will be reserved for maintenance.

Figure 14 – Aeration tanks

In the activated sludge process, the biological mass (sludge) to be physically separated
from the liquid mass (clarified effluent) will be formed by three two clarifiers, each one
with a diameter of 82 m.
The secondary (biological) sludge will be constantly removed from the bottom of the
clarifiers by scrapers and directed by gravity to a sludge pit, from where it will be
pumped to the selector tank, with its recirculation. The excess biological sludge will be
sent to the secondary sludge dewatering system.
Secondary sludge dewatering system
The secondary sludge dewatering system will have an estimated total capacity of 30
tDS/day and will consist of mechanical type thickeners and centrifuges. The expected
final consistency of the dewatered sludge is between 15 and 20%.
Tertiary treatment

confidential

confidential



109001759-003-0000-E-1501

 36

After the biological treatment, the effluent will undergo a tertiary treatment to remove
phosphorus, color and COD.
The tertiary treatment will be through a physical-chemical process with the application
of aluminum sulfate and polymer in coagulation and flocculation tanks and then directed
to the dissolved air flotation (DAF). The flotation system has the advantage of obtaining
an approximately thickened sludge, which reaches a consistency of 2.0 to 3.0%. The
tertiary sludge is supported by a dedicated dewatering system.
As an alternative to the physicochemical flotation system, tertiary treatment can be
carried out by injecting ozone into the effluent. The ozone will be produced on site,
through electric discharge in oxygen. In this alternative, the effluent will pass through
a sealed contact tank, which will be hermetically sealed, where the ozone will be
introduced through fine diffusers. The off gas can be reused and injected into the
biological treatment aeration tank. After passing through the contact chamber, the
effluent will be sent to the biological filters to retain the suspended solids.
The treated effluent will be discharged through emissaries and diffusers into the
Paraguay River. It should be noted that the point of discharge will be located above the
point of raw water intake for PARACEL pulp mill.

Tertiary sludge dewatering system
The tertiary sludge from flotation, where a consistency of 2.0 to 3.0% is expected, will
be sent to a homogenization tank equipped with a mechanical agitator. This tank will
also receive the sludge from the decanters of the Water Treatment Plant (WTP). From
the homogenization tank, the mixed sludge (tertiary + WTP) will be pumped to
centrifuges, where it will reach a final consistency of about 15%. It is planned to add
polymer to the centrifuge inlets to increase dewatering efficiency.

2.5.1.4 Effluent Final Disposal

The treated effluent will be discharged into the Paraguay River through an underwater
emissary.
The emissary is intended to discharge treated effluent into the Paraguay River in a
controlled and safe manner through underwater discharge under conditions that prevent
the formation of foam and promote more efficient dispersion in the water body.
The complete system consists of: (a) treated effluent well; (b) an emissary of treated
effluent to the margin of the Paraguay River, at the point of discharge; (c) control valves;
(d) drainage pipes in the river bed; (e) vertical diffuser pipes ("risers") with holes for
underwater release and dispersion in Paraguay river waters.
The underwater pipes will consist of 3 parallel HDPE (High Density Polyethylene) lines
in the river bed. In certain places that favor a better dispersion in the river waters and
the homogenization of the mixture, there will be vertical steel pipes ("risers"), which
will conduct the treated effluent from the buried pipes approximately 50 cm above the
river bed.
At the end of each "riser", there will be a 90° curve towards the horizontal. At the end
of this curve, a special check valve will be installed, which will allow the discharge of

confidential

confidential



109001759-003-0000-E-1501

37

effluent jets in an optimized way, as well as prevent the entry of sand and dirty
particulates into the system.

Figure 15 – Illustration of the discharge system

Figure 16 – Effluents emissary pipeline

Effluent discharge and buoys pointing the emissary

confidential

confidential



109001759-003-0000-E-1501

 38

2.5.2 Rainwater drainage
The rainwater that falls in the process areas, since they have the greatest potential for
contamination, will be sent along with the effluents to the PARACEL Effluent
Treatment Plant (ETP).
Rainwater falls on the roof areas, streets, etc. as well as the log storage yard, as they
have less potential for contamination, will be sent to rainwater lagoons, which will
receive pH and conductivity measurements to avoid hydraulic overload in the ETP due
to high precipitation. In these lagoons, if pH and/or conductivity parameters are outside
acceptable standards, these waters will be sent to the plant's ETP. Otherwise, they will
be sent for disposal to the river, which will be done through the treated effluent drainage.
It is important to note that this rainwater will be added to the treated effluent after the
effluent measurement and sampling point.

2.5.3 Atmospheric Emissions

2.5.3.1 Emission sources
The main air emission sources of PARACEL pulp mill arisen from the following
equipment:

- Recovery boiler;

- Lime Kiln; and

- Biomass boiler.

2.5.3.2 Main control parameters

The main control parameters related to significant air emissions from a pulp mill are:

- Particulate Material;

- TRS (total reduced sulfur);

- SOx (Sulphur oxides);

- NOx (Nitrogen oxides); and

- CO (Carbon monoxide).

2.5.3.3 Technologies to minimize, control and monitor air emissions
The mitigation, control and monitoring of air emissions will be based on the
technologies already established and used with great success, which are listed below:

- Use of low odor recovery boiler;

- High dry solids content of up to 80% in the liquor burned in the recovery boiler,
which minimizes SOx emissions;

- Use of high efficiency electrostatic precipitators for the recovery boiler,
biomass boiler and lime kilns;

confidential

confidential



109001759-003-0000-E-1501

 39

- Collection of concentrated non-condensable gases (CNCG) from the digester
and evaporation, and their incineration in the recovery boiler or biomass boiler
(protected flame incineration);

- Extensive collection of diluted non-condensable gases (DNCG) from the
digester, brown pulp line, evaporation, with treatment in the recovery boiler;

- Treatment of gases from the dissolving tank in the recovery boiler;

- Efficient cleaning of relief gases from bleaching plant;

- Real-time gas monitoring systems and control system, rapid identification and
correction of operational disturbances.

2.5.3.4 Technologies for controlling emissions of air pollutants

Recovery boiler
The recovery boiler will be equipped with a high efficiency electrostatic precipitator to
remove particulate material, which will be collected and transported to the mixing tank.
This type of equipment to control air emissions from recovery boilers is used
worldwide.
The electrostatic precipitator will promote the removal of solid or liquid micro-particles,
charged by flue gases, through the use of static electricity.
The removal process is based on the ionization (localized concentration of electric
charges) of these particles, induced by a powerful electric field, through the action of
the so-called "corona effect". This effect consists of the release of electrons from the
positive electrode to the gas adjacent to it, thus reaching the charged particles, causing
a displacement to the other electrode (or plate) that works as a collector. This creates a
layer of dust in this collector.
The powder layer is compacted and held together with the electrodes by the forces of
the electric field. When this layer becomes sufficiently thick and agglomerated, it is
subjected to mechanical action, which causes it to fall to the bottom of the precipitator
and is removed dry by a drag conveyor.
The electrostatic capture process is highly efficient, allowing the removal of extremely
fine particles.
Due to the high resistivity of the gaseous media, the potential difference to be applied
between the electrodes must be high, which explains the high voltage verified in this
equipment.
The precipitator to be used will have independent chambers, which will work together,
in parallel. In this way, it is possible to eliminate occasionally one of the operation